A Machine Body & Thread Tension Adjusting Mechanism

Y X &YH = A

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q' ty AS:!::I. bly
A-1 01-001A-640L BL Arm. Bed W= 1
A-2 01-001A-64L7 BL-7 Arm. Bed &= 1
A-3 01-038M-2500 Brand Mark(Face Plate) A vl (dgh) 1
A-4 GP-013362-00 Face Plate ks 1
A-5 01-004S-640L Screw For Face Plate(Upper) wgk A 1
A6 SC-0498-3710 Screw(11/64” n=40) 7pzte] Ak 2
A7 01-106A-640L Thread Take Up Cover A7) A 1
A-8 SC-0543-2302 Screw(11/64” n = 40) E7heE 1A IAAL 1
A-9 01-116A-2350 Upper Thread Guide Pin Ass'y A Aol (x) 1=
A-10 01-027C-1230 Nut For A-9 A Aol H HE 1
A-11 01-015A-1230 BL Thread Guide With Three Holes Al Al o] 1
A-12 01-027C-1230 BL Nut For A-11 A7 AZe] H YE 1
A-13 40-001A-257A BL-7 Sub Upper Thread Tension Ass y Control | B AlxA A2 (X) 1=
A-14 SC-0542-1230 BL-7 Screw(11/64” n=40) ARF7] AL 1
A-15 01-007C-3400 Arm Thread Guide o ALk 1
A-16 SC-0120-1230 Screw(9/64” n=40) & Aok HvhAb 1
A-17 01-031C-146L, Face Plate Thread Guide Hatk Agh 1
A-18 SC-0120-1230 Screw(9/64” n=40) o dg = Fpgab 1
A-19 44-008A-3400 Upper Thread Oil Felt Case A H§ AeFlo] 1
A-20 SC-0120-1230 Screw(9/64” n=40) 2 dg = A} 1
A-21 44-009M-3400 Upper Thread Oil Felt A g5 dE 1
A-22 01-010M-2350 Brand Mark(Arm) Az vr=(8h) 1
A-23 01-020M-640L Model Mark(KM-640BL) &9 vl (KM-640BL) 1
A-24 01-020M-6417 BL-7 Model Mark(KM-640BL-7) =d v}=(KM-640BL-7) 1
A-25 01-035P-1370 Machine Number Plate 7] 1
A-26 01-035P-7400 Pin For A-25 71k 1A 2
A-27 01-023A-640L Top Cover =7 1
A-28 01-024C-640L, Gasket For Top Cover N7 7k 1
A-29 SC-0174-1230 Screw(11/64” n=40) 7apzke] Ak 8
A-30 01-026A-640L, Back Cover(A) AEZ(A) 1
A-31 01-027C-640L Gasket For Back Cover(A) SZ=A(A) 7EAA 1
A-32 01-028A-640L BL Back Cover(B) SEF7(B) 1
A-33 01-029C-640L BL Gasket For Back Cover(B) SEZ(B) 7k 1
A-34 06-092A-641.7 BL-7 B/T Solenoid Bracket A7 L ol= HalA 1
A-35 06-093M-641.7 BL-7 Gasket for B/T Solenoid Bracket Az &Y o= Bl 7pAA 1
A-36 06-090M-641.7 BL-7 Gasket for B/T Solenoid R X RN et | 1
A-37 06-0001-6400 BL-7 B/T Solenoid Ass y gz &Y rol= (F) 1=
A-38 SC-0175-1230 BL-7 Screw(11/64” n=40) Azl ¥ xol= AL 4
A-39 SC-0498-3710 Screw(11/64” n=40) 7tapgte] viat 9
A-40 01-012A-3400 Needle Plate A 1
A-41 01-136S-1230 Screw(11/64” n=40) A3 Huab 2
A-42 01-134A-640L Slide Plate w1 1
A-43 01-234A-1230 Slide Plate Spring g AxF 1
A-44 01-334A-1230 Screw For A-43 nmEg Az YA} 2
A-45 01-044A-257A Gauge Plate Aol A K25t 1
A-46 SC-A119-4119 Screw(11/64” n=40) Aol A KA FH At 1
A-47 01-039A-640L Bed Base(Front) W= 9 (A) 2
A-48 01-040A-640L Bed Base(Rear) W= A (F) 2
A-49 01-110R-1230 Face Plate Rubber Cap Wy wFups) 1
A-50 01-021R-1600 Bed Rubber Cap v = yxaps) 1
A-51 01-042R-640L Top Cover Rubber Cap Q57 sy 2
A-52 01-043R-640L Feed Regulator Shaft Rubber Cap | A 3}7] 31%n}s) 1
A-53 01-044R-640L Climb Device Adjusting Shaft Rubber Cap | X34 Asle% 24 % 18up) 2
A-54 01-045R-640L Feed Adjusting Shaft Rubber Cap Jol= AHZ yFuls) 1
A-55 01-018M-9570 Arm Back Part Rubber Cap(Large) | §F =3 s13u}sj (k) 1
A-56 01-110R-1230 Arm Back Part Rubber Cap(Middle)| §F X w3wu}s| () 1
NOTE: A-57 04-104R-1230 Arm Back Part Rubber Cap(Small) | §¢ 8 515m}7) (/) 4
A-58 01-042R-640L Arm Upper Part Rubber Cap(Large)| §& A% s13u}r (K) 1
BL: KM-640BL A-59 04-104R-1230 Arm Upper Part Rubber Cap(Small)| $& AR 312w} (/) 2
BL-7: KM-6408L-7 | | A-60 40-104A-640L, Thread Tension Control Ass y Al 2ARA(2) 1=
[J=Common Part | | A-61 40-008R-1230 Rubber Cap For A-60 R e 1
A-62 40-011P-640L Tension Release Pin I I 1
A-63 SC-0509-1230 Screw(15/64" n=28) 3] o] =7 A YA 1
A-64 01-009R-2350 BL-7 Cable Holder Aol Ato] 2
A-65 SC-0543-2302 BL-7 Screw(11/64” n=40) E7l 312 A GAL 2

From the library of: Superior Sewing Machine & Supply LLC



Upper Shaft & Needle Bar Mechanism
= X HisO A

B-32

B-31

B-23

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
B-1 02-101A-640L Upper Shaft = 1
B-2 02-115C-2500 Oil Adjusting Pin For B-1 A& s 249 1
B-3 02-016R-1230 O-Ring For B-2 Az 43 =249 0-§ 1
B-4 02-017G-1230 Spring for B-2 A& §F 24 AT 1
B-5 02-019W-1230 Washer for B-6 A5 AE A 1
B-6 02-020M-1230 Upper Shaft Felt s dE 1
B-7 02-118W-1230 Upper Shaft Urethan Washer R A 1
B-8 02-108A-640L Link Cam = 7 1
B-9 SC-0123-1230 Screw(9/32” n=28) g3 A A YAHB) 1
B-10 02-016R-1230 O-Ring for B-9 Y= A A YA 0-9 1
B-11 SC-0148-2302 Screw(9/32” n=28) P37 A TAFAHB) 1
B-12 02-112A-640L Upper Shaft Front Bushing AbE A A 1
B-13 02-113A-640L Balance Cam Ll e 1
B-14 SC-0504-1230 Screw(1/4” n=40) A7) A A FAL 2
B-15 02-105A-640L Upper Shaft Middle Bushing Abs = BA 1
B-16 SC-0110-1230 Screw(15/64” n=28) vlhsd] 24 YAp 1
B-17 02-121A-1230 Upper Shaft Collar Abz= )= 1
B-18 SC-A129-4515 Screw(1/4” n=40) A& 7lel AL 2
B-19 02-211A-1230 Upper Shaft Gear Ass y A& 7ol(=x) 1=
B-20 02-014A-640L Screw(1/4” n=40) A& 7)ol mAHYAL 2
B-21 02-106A-257B Upper Shaft Rear Bushing AbE & A 1
B-22 02-028C-1230 Oil Seal for B-21 AE F 2] 2d A 1
B-23 02-006A-3400 BL Pulley 7 1
B-24 02-026A-64L7 BL-7 Pulley Z3 1
B-25 SC-0150-2500 Screw(15/64” n=28) Z8] zAYA} 2
B-26 SC-0188-1230 Screw(5/16" n=24) 9 ZAE 1
B-27 08-101A-3400 Thread Take-Up Lever Assembly AR 7] (=) 1=
B-28 SC-A129-4515 Screw(1/4” n=40) st =P = A A} 2
B-29 SC-0507-1230 Screw(15/64" n=28) A& BA g AU 1
B-30 08-106C-2500 Protection Plate for B-8 = 7 A& 1
B-31 04-101A-640L Needle Bar Elacas 1
B-32 04-108A-1230 Needle Bar Upper Bushing vl AF 2A 1
B-33 04-103A-640L Needle Bar Lower Bushing Hl=d 3 2A 1
B-34 04-006A-1230 Needle Bar Guide Slide Block whsd < B9 1
B-35 04-002C-640L Needle Bar Thread Guide vl Al o 1
B-36 SC-A131-4522 Screw(1/8” n=44) vl A AL 1
B-37 11-0000-2507 BL-7 Synchronizer Ass y AT R VoA (%) 1=
B-38 11-020A-2500 BL-7 Magnetic Holder vl e EY 2
B-39 11-022W-2500 BL-7 Washer for B-38 vl e & FH el 2
B-40 11-0215-2500 BL-7 Screw for B-38 ntad e Eo HuAb 2
B-41 11-023A-2500 BL-7 Synchronizer Aag el (HAS) 1=
B-42 11-024A-2500 BL-7 Screw for B-41 Aazrtelx At 2

From the library of: Superior Sewing Machine & Supply LLC




C Upright Shaft & Lower Shaft Mechanism

QU= g Of 2

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: )
c1 03-101A-640L Upright Shaft D 1
c-2 02-212A-1230 Upright Shaft Upper Gear Ass y A= A 7)o) (%) 1=
c-3 SC-A129-4515 Screw(1/4” n=40) A5 A 7o) A} 2
C-4 03-102A-1230 Upright Shaft Upper Bushing 4&F A 1A 1
Cc-5 SC-0507-1230 Screw(15/64” n=28) A& A aAYAL 1
C-6 03-103A-1230 Upright Shaft Lower Bushing g 3 A 1
c-7 SC-0507-1230 Screw(15/64” n=28) A5 8 A A 1
C-8 02-213A-1230 Upright Shaft Lower Gear Ass y & 3l 7)o (&) 1=
c-9 SC-A129-4515 Screw(1/4” n=40) = 3} 7)o AYAL 2
C-10 07-101A-640L Lower Shaft H== 1
Cc-11 02-214A-1230 Lower Shaft Gear Ass y 3% 7 (&) 1=
c-12 07-005M-1230 Lower Shaft Felt 33 WE 1
C-13 07-0045-1230 Cap Screw for Lower Shaft Oil Felt | 3% 99 WE Lo }A}b 1
C-14 SC-A129-4515 Screw(1/4” n=40) 3l 7)o] TALIAF 2
C-15 07-110A-1230 Lower Shaft Rear Bushing 3 & A 1
C-16 SC-0507-1230 Screw(15/64" n=28) A& A A AL 1
C-17 07-103A-1600 Lower Shaft Middle Bushing &l = A 1
Cc-18 07-107A-250A BL Lower Shaft Front Bushing & A 2A 1
C-19 07-121A-64L.7 BL-7 Lower Shaft Front Bushing 3 A A 1
C-20 SC-0114-1230 Screw(15/64” n=28) AF 7] A F A} 1
Cc-21 SC-0361-1230 Screw(3/16” n=32) sl 2o zAUA} 1
c-22 07-015G-1230 Spring for C-23 3 Fi 2AUYA A= 1
Cc-23 44-025A-1230 Lower Shaft Collar &= 712H(B) 1
C-24 SC-0104-5607 Screw(11/64” n=40) st 2 wlo]d BA TAYAA| 2
C-25 07-007 A-640L Rotary Hook Assembly (&) 1=
Cc-26 07-024A-64L7 BL Rotary Hook Assembly (%) 1%
c-27 07-225A-6417 Bobbin Bl 1
C-29 07-006A-146L BL-7 Bobbin Case Assembly wEl Ao A(R) 1=
NOTE:
C-30 07-026A-64L7 BL Bobbin Case Assembly wHl Aol A(x) 1=
BL: KM-640BL
BL-7: KM-640BL-7 | | (-3 07-013A-1230 BL-7 Inner Bobbin Stopper Z&x mH) 1
[J=Common Part
C-32 SC-0174-1230 Screw(11/64” n=40) 7hepabo] YA} 1
Cc-33 07-011W-1230 Washer for C-34 &8 Hx HUAl o4 1

From the library of: Superior Sewing Machine & Supply LLC




Lower Feed Mechanism
Of Ljo|E &

D-43

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref.No. |  Parts No. Note Name of Parts z o Qty Asﬁc':bw
D-1 06-001A-640L Feed Regulator Dial Shaft Jolu 24 tho|d & 1
D-2 06-010R-1230 O-Ring For D-1 o]z %A theld = 0-7 1
D-3 06-007C-3400 Feed Regulator Control Plate t}ol ot Fx}3k 1
D-4 SC-0193-1230 Screw(3/16” n=28) tholat B AL} 1
D-5 06-026P-1230 Pin For D-3 tholat Exjat = 1
D-6 06-027G-1230 Spring For D-5 tlolat Ex}3 3 A= 1
D-7 06-107A-640L BL Feed Regulator Feol= A7) 1
D-8 06-183A-64L.7 BL-7 Feed Regulator o= A7) 1
D-9 06-109A-640L Feed Adjusting Shaft Telz A= 1
D-10 SC-0317-2700 Screw(15/64" n=28) el 2AE A A} 1
D-11 06-003C-7400 E-Ring For D-8 Jo|l= A E3 HETY 1
D-12 06-013G-640L Spring For D-7, D-8 Fo|= A7 AxE 1
D-13 06-114P-640L, Holder For D-12 go|lA A7) Az Aol | 1
D-14 SC-0175-1230 Screw(11/64" n=40) AlA 7] FpAL 2
D-15 06-116A-640L Reverse Feed Control Lever Shaft Az Y = 1
D-16 06-042R-1230 O-Ring For D-15 g7 Hw = 0-9 1
D-17 06-018A-640L BL Reverse Feed Lever Crank Ass y Az G ZAA(F) 1=
D-18 06-018A-64L7 BL-7 Reverse Feed Lever Crank Ass y Az Y ZAA(F) 1=
D-19 SC-0184-1600 Screw(3/16” n=28) 3 U4d =33 Hoat 1
D-20 SC-0174-1230 Screw(11/64" n=40) g2 #Gu FA=T TAA| 1
D-21 06-024G-1230 Return Spring For D-17, D-18 a2 gy ZA= e Az 1
D-24 06-024A-640L Connecting Rod For Feed Regulator Shaft| H3}7] 42 = 1
D-25 06-025P-640L, Pin For D-24 A7) AAE= 2 1
D-26 05-014C-1230 E-Ring For D-25 Ag7) d4ze 9 By 93| 1
D-27 06-027P-640L Feed Regulator Spacer gol= A7 A o)A 1
D-28 06-094A-64L.7 BL-7 B/T Solenoid Crank Az &Y o)z FAAF 1
D-29 06-025P-640L BL-7 Pin For D-28 A7 £ ot FPT A4S 1
D-30 05-014C-1230 BL-7 E-Ring For D-29 A e xolz a2 A2 - R | L
D-31 06-027P-640L, BL~7 B/T Solenoid Crank Spacer 47 gdxolt YT Asjol) | 1
D-32 06-028A-640L Feed Regulator Shaft A 317) 1
D-33 06-029A-640L Feed Regulator Shaft Bushing A3y = BA 1
D-34 SC-0114-1230 Screw(15/64" n=28) A3 &= A Fat 1
D-35 02-021A-1230 Stopper Collar For D-32 A7) 259 7le 1
D-36 SC-A129-4515 Screw(1/4” n=40) A3y 289 vl aAYAH| 2
D-37 06-133P-640L Slide Block Guide Plate Zglo)|= 27 ohyw 2
D-38 SC-0175-1230 Screw(11/64” n=40) Zilol= B g AU | 4
D-39 06-135A-640L Slide Block Zglo]= 2a 2
D-40 06-036A-640L Slide Block Shaft Zgjo|t B = 1
D-41 06-037P-640L Reverse Shaft For D-32 A3t7] 9z = 1
D-42 06-038P-640L, Connecting Pin For D-41 237 97 = 943 1
D-43 SC-0507-1230 Screw(15/64" n=28) A37) 92 = Fat 1
D-44 06-140A-640L Feed Cam go]= 74 1
D45 SC-A129-4515 Screw(1/4” n=40) Fe]= A TALAL 2
D-46 06-007C-1600 C-Ring For D-44 el A C3¥ HZEg 1
D-47 06-143A-640L Connecting Rod For D-44 glele A AAFE= 1
D-48 06-044P-640L, Pin For D-47 oz M AAEs A 1
D-49 SC-0128-7400 Screw(11/64” n=40) Qe AL 1
D-50 06-046A-640L Feed Connecting Rod Jolv AAZ = 1
D-51 06-047 A-640L. Pin For D-50 Hol= AAZE 7 1

From the library of: Superior Sewing Machine & Supply LLC




Lower Feed Mechanism
Of Ljo|E &

D-43

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: )
D-52 SC-0122-1230 Screw(15/64” n=28) B A & AL 1
D-53 06-149A-640L, Level Feed Shaft Crank(Rear) oA ZAA(F) 1
D-54 SC-0343-3800 Screw(15/64” n=28) Abslo| = xub ok zAUAL 1
D-55 06-151A-640L Crank Rod YT 2= 1
D-56 06-017P-3400 Connecting Pin for D-55 I3 2= A4 1
D-57 SC-0190-2700 Screw(3/16” n=32) A5 b 1
D-58 06-154A-640L Feed Lifting Shaft Crank(Rear) o ZAFA(F) 1
D-59 SC-0190-2700 Screw(3/16” n=32) 255 FHupa} 1
D-60 06-033A-2350 Reverse Feed Lever gz #H 1
D-61 06-053W-1230 Washer for Reverse Feed Lever Shaft | 9%l #® &= 513 <¢}4 1
D-62 SC-0186-1230 Screw(3/16” n=32) A #Hw oA UAL 1
D-63 SC-0185-1230 Screw(3/16” n=32) Hul DAL 1
D-64 06-160A-640L, Level Feed Shaft 3 U 1
D-65 06-119A-3400 Level Feed Shaft Bushing 3 Wy 2A 1
D-66 SC-0507-1230 Serew(15/64” n=28) A B AAL 1
D-67 02-013A-3710 Collar for D-64 43 WU sle} 1
D-68 SC-A129-4515 Screw(1/4” n=40) 49 Ay 7lel FAvAab 2
D-69 10-009C-2700 C-Ring for D-64 3 ") 3 HEg 1
D-70 06-166A-640L, Feed Bar Crank Y 94 =389= 1
D-71 06-0235-3400 Screw(3/16” n=28) By A Z=A = Huat 2
D-72 06-168A-640L Feed Bar Shaft B 0x = 1
D-73 06-002W-2350 Washer For D-72 FY A F 94 1
D-74 SC-0175-1230 Screw(11/64” n=40) A7) FhhAL 1
D-75 06-125A-3400 Feed Bar ] 9y 1
D-76 06-026A-3400 Feed Bar Block Shaft Y oud 2y = 1
D-77 06-127A-3400 Sliding Block FY A 29 1
D-78 SC-0128-7400 Screw(11/64” n=40) Ql® sle}l A At 1
D-79 06-007A-123B Feed Dog =Y 1
D-80 SC-0130-1230 Screw(1/8” n=44) B4 HAuhAk 2
D-81 06-174A-640L Feed Lifting Shaft Crank(Front) o FP=F(A) 1
D-82 SC-0497-1230 Screw(3/16” n=28) Ed ZA=A(A) A 1
D-83 06-129A-640L Feed Lifting Shaft Bushing = A 1
D-84 SC-0507-1230 Serew(15/64” n=28) A B4 A AL 1
D-85 02-013A-3710 Collar for D-89 =9 sl 1
D-86 SC-0129-7400 Screw(1/4” n=40) 7oy YAk 2
D-87 06-080W-640L, Washer for D-89 =9 2kA 1
D-88 10-009C-2700 C-Ring for D-89 = c3 H3EY 1
D-89 06-182A-640L, Feed Lifting Shaft = 1
D-90 06-0718-7507 Stud Screw for D-91 a7 {w 2x5(4}) 1F i 1
D-91 06-072R-7507 Upper Stopper Rubber for Reverse Lever | Al ¥ 2&¥(A) 15 1
D-92 15-113A-3400 Bushing (R) for D-64, D-89 FYsEE 3 B2 2
D-93 0il Wick A (2) 1=
D-94 SC-0507-1230 Screw(15/64" n=28) A B AL 2
D-95 SC-0110-1230 Screw(15/64” n=28) vhsd 24 AL 2

From the library of: Superior Sewing Machine & Supply LLC




Thread Trimmer Mechanism
A2 &

. : et .
_ E18_- \%E-ﬂ/,/
E-14 . .

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q' ty ASSNECT bly
E-1 10-101A-64L7 BL-7 Fixed Mes A L
E-2 SC-0145-3800 BL-7 Screw(9/64” n=40) e A 4 UAB L
E-3 SC-A301-4119 BL-7 Serew(1/8” n=40) TA W2 A AU 1
E-4 SN-0103-2700 BL-7 Nut(1/8” n=40) A A A 2 Y E 1
E-5 10-005A-64L7 BL-7 Thread Retaining Plate A 7 1
E-6 SC-0175-1230 BL-7 Screw(11/64” n=40) A7) Fhat YAt 1
E-7 02-019W-1230 BL-7 Washer for E-5 Al 71 A ekA 1
E-8 10-108A-64L7 BL-7 Rotary Mes S|~ 1
E-9 SC-A154-4114 BL-7 Screw(11/64” n=40) sAd s I A} 2
E-10 10-110A-25BL BL-7 Thread Trimming Holder A & 1
E-11 10-011C-64L7 BL-7 Thread Trimming Holder Cover A EH AW L
E-12 SC-A301-4119 BL-7 Screw(9/64” n=40) AP ET] AW TAHGAL 3
E-13 10-113C-64L7 BL-7 Thread Trimming Lever Connecting Link | AFE #®] 94 8= 1
E-14 10-014S-64L7 BL-7 Stud Screw for E-13 A g 97 B3 dab] 2
E-15 SN-0115-7400 BL-7 Nut for E-14 Sy YE 2
E-16 10-116A-64L7 BL-7 Thread Trimming Lever A A 1
E-17 SC-A174-4122 BL-7 Screw(11/64” n=40) A e FHAL 1
E-18 10-118A-64L7 BL-7 Thread Trimming Shaft AP & 1
E-19 10-116A-2700 BL-7 Thread Trimming Shaft Bushing AHE & 2A 1
E-20 SC-0352-7400 BL-7 Screw(3/16” n=28) 7HetE B4 FH At L
E-21 10-021C-64L7 BL-7 Guide Bush for Return Spring 28l ~x23 7lol= BA 1
E-22 10-022G-64L7 BL-7 Slide Arm Return Spring £eol= & FRl A= 1
E-23 10-123A-64L7 BL-7 Slide Arm Letol= & 1
E-24 10-066A~7507 BL-7 Roller AR A 28w 2
E-25 10-067S-7507 BL-7 Stud Screw for E-24 A A 289 thixl 2
E-26 SN-0115-7400 BL-7 Nut(3/16” n=32) 2=z HE 2
E-27 10-127A-64L7 BL-7 Cam Follower Crank /\]-Zé 7,':,1 =% i"%i 1
E-28 SC-0169-1600 BL-7 Screw(15/64" n=28) sl 24 zAR=a FAat 2
E-29 10-029G-64L7 BL-7 Return Spring A F B Az 1
E-30 10-030A-64L7 BL-7 Stopper Lever 2&5 4 1
E-31 SC-0317-2700 BL-7 Screw(15/64” n=28) A AHE S At 2
E-32 06-220A-2350 BL-7 Collar for E-18 J= 47 % 719 1
E-33 SC-0308-5607 BL-7 Screw(1/4” n=40) A F It Fuat 2
E-34 10-118A-2700 BL-7 Stopper 2 EH 1
E-35 SC-0190-2700 BL-7 Screw(3/16” n=32) 259 FHUAb 2
E-36 10-020W-2700 BL-7 Washer Ea R R 2
E-37 10-021R-2700 BL-7 Stopper Lever Cushion Rubber 2&9 4 FA 3 F 1
E-38 10-054A-64L7 BL-7 Mes Cam A 7 1
E-39 SC-A308-4517 BL-7 Screw(1/4” n=40) A A Far 2
E-40 10-138A-6417 BL-7 Clutch Lever =14 899 L
E-41 10-039S-64L7 BL-7 Stud Screw for E-38 A 4 S Ab 1
E-42 SN-0105-3400 BL-7 Nut(15/64" n=28) $E+F Fe i b YE| 1
E-43 10-041S-64L7 BL-7 Stud Screw for E-38 8% @y 2 AAr 1
E-44 SN-0105-3400 BL-7 Nut(15/64" n=28) $EHLF F thip YE| 1
E-45 10-042S-64L7 BL-7 Stud Screw for E-47 ol 94 Y thiap| 1
E-46 SN-0115-7400 BL-7 Nut(3/16” n=32) Lz e 1
E-47 10-044C-64L7 BL-7 Base Plate W) o] & ZEolE L
E-48 SC-0190-2700 BL-7 Screw (M5 X P0.8) o]~ Eeo]E IAVAL | 3
E-49 07-011W-1230 BL-7 Spring Washer for E-48 22F] A (45) 3
E-50 10-020W-2700 BL-7 Washer for E-48 M (¢5) 3
E-51 10-146C-64L7 BL-7 Solenoid Connecting Link L role 94 Y= 1
NOTE: E-52 10-047P-64L7 BL-7 Solenoid Pin ZYrel= 3 1
E-53 SC-0496-3710 BL-7 Screw(11/64" n=40) 315 3 2 FAE 1
BL: KM-640BL E-54 SC-0512-1230 BL-7 Screw(11/64" n=40) 29 Pz 2= YAb 1
BL-7: KM-640BL-7 | [ 55 08069SN-9311 BL-7 Nut( M5 X P0.8) £ xels A YE 1
[J=Common Part | |~ 10-050A-64L7 BL-7 Thread Trimming Solenoid Ass y ARz xo]=(X2) ES
E-57 10-151A-64L7 BL-7 Base for E-51 AP £ ko]= weo] A 1
E-58 06-051W-7400 BL-7 Washer for E-52 A £ o)t wolx THYM| 2
E-59 SC-0500-7400 BL-7 Screw(15/64” n=28) Z3 A} 2

From the library of: Superior Sewing Machine & Supply LLC



Upper Feed Mechanism
T LojE &

F-57

) ] i

|
F-61
e F_64@ i\”@ F-61 F-26

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts Z g Q’ty ASSNECT bly
F-1 15-101A-640L Climb Device Adjusting Shaft e A - 24 1
F-2 15-102A-640L Climb Device Adjusting Shaft Bushing(Front) | X3 Als} $5 z2A8& A 1A 1
F-3 15-103A-640L Climb Device Adjusting Shaft Bushing(Rear) | =34 Als} $5 248 % 3 LA 1
F-4 SC-0542-1230 Screw(11/64” n=40) ARF7] AL 2
F-5 02-013A-3710 Collar for F-1 e s &5 2AE vk | 1
F-6 SC-A129-4515 Screw(1/4” n=40) 3 A o5 245 vk A 2
F-7 15-007G-640L Return Spring for F-1 AR &5 245 89 22| ]
F-8 15-008P-640L Holder for F-7 e e 45 245 89 A Ao | 2
F-9 15-109A-640L Upper Feed Driving Eccentric Cam | =31 Absl $% 7 1
F-10 SC-A129-4515 Screw(1/4" n=40) e As 35 A A 2
F-11 15-111A-640L Upper Feed Driving Eccentric Cam Rod | =34 A3l &% 7 = 1
F-12 15-012P-640L Connecting Pin for F-11 PR EE A R a4 9| 1
F-13 15-113A-640L Connecting Link for F-11 et A e A Frddga| 1
F-14 15-114A-640L Upper Feed Driving Control Crank | =34 Absl &% 24 ad=| 1
F-15 06-023S-3400 Screw(3/16” n=28) By 1y F3 3 Hoa 4
F-16 15-016A-640L Connecting Shaft for F-14 AR $E 2 g g4 | 1
F-17 15-017C-640L C-Ring for F-16 e 24 393 443 | 1
F-18 15-118A-640L Upper Feed Driving Connecting Link | =3 Alsl $% 47 3= 1
F-19 SC-0104-5607 Screw(11/64" n=40) A =F7) 3A AL 2
F-20 15-120A-640L Upper Feed Driving Crank rFuk Alsl $F FH3 1
F-21 SC-0500-7400 Screw(15/64” n=28) xZ3 At 1 @—
F-22 15-022P-640L, Connecting Pin for F-20 gk s $= FF dAd | 1
F-23 GP-010498-00 Upper Feed Driving Shaft =2 A 5 & 1
F-24 15-124A-640L Upper Feed Driving Shaft Front Bushing | =31 A} &% & A 2A 1
F-25 15-125A-640L Upper Feed Driving Shaft Rear Bushing | =53 A} % & & 34 1
F-26 SC-0114-1230 Screw(15/64” n=28) A7) A A At 2
F-27 15-127A-640L Upper Feed Driving Rod 2 A 5 R 1
F-28 15-128C-640L, Upper Feed Driving Rod Wick Holder | =% Absl 3% £& A% 1
F-29 SC-0365-3710 Screw(9/64” n=40) At &9 st JARE 1
F-30 15-030S-640L Hinge Screw for Upper Feed Driving Rod | =% A8l $& £ thix} 1
F-31 15-131A-640L Upper Feed Connecting Link R R 2
F-32 15-032P-640L Upper Feed Connecting Link Pin e A== 9 1
F-33 06-720C-7400 E-Ring for F-32 e dZAY= I B3 2
F-34 15-134A-640L Upper Feed Lever Rock Crank g 9% 9= 1
F-35 15-035A-640L Upper Feed Lever Rock Crank Shaft | =34t 2% I35 1
F-36 SC-0546-1230 Screw(15/64” n=28) AfA 5 24 AR 1
F-37 15-137P-640L Upper Feed Lever Connecting Pin g 949 1
F-38 15-038S-640L Upper Feed Lever Driving Link Hinge Screw | x| Abel$-% 8= thix | 1
F-39 SN-0121-7400 Nut(15/64" n=28) Al AZe] YE 1
F-40 15-140A-640L Presser Bar Bracket Connecting Link | 2] Bzl 248 = 1
s F-41 15-030S-640L Hinge Screw for F-40 FEd Bl 9EYE thiab | 1
BL: KM-640BL F-42 15-042P-640L, Pin for F-40 e Bepl A48z A 1
BL-7: KM-640BL-7 | | _y3 05-020A-3400 Upper Feed Presser Foot -zt 1
[J=Common Part
F-44 15-144A-640L Upper Feed Lever k) 1
F-45 SC-0365-3710 Screw(9/64” n=40) W= s} k(s 1
F-46 15-046A-640L Upper Feed Lever Level Driving Rod | =33t £33 8% Z& 1

From the library of: Superior Sewing Machine & Supply LLC



Upper Feed Mechanism
T LojE &

F-57

AL \

F61_~~ ,
@/ Fm@ \%F-m F-26

F-62
F-63
F-58

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: )
F-47 15-147A-640L Upper Feed Lever Level Driving Shaft Crank(Rear) | =34 $3$%5% 4 =(%) 1
F-48 SC-0343-3800 Screw(15/64” n=28) Agloje wuk ok - YA | 1
F-49 15-049S-640L Hinge Screw for Upper Feed Lever Level Driving Shaft Crank(Rear) | k34e) 43952 A83(%) thii} 1
F-50 SN-0107-1230 Nut(9/32” n=28) gole 247] 944 thial YE| 1
F-51 GP-010495-00 Upper Feed Lever Level Driving Shaft | =F4Htt] $3$=% 1
F-52 15-113A-3400 Upper Feed Lever Level Driving Shaft Front Bushing | 43 $-5% A 1
F-53 SC-0110-1230 Screw(15/64" n=28) vhsd] 24 YAp 1
F-54 15-154A-640L Upper Feed Lever Level Driving Shaft Rear Bushing | =F3td] 353 & A 1
F-55 SC-0110-1230 Screw(15/64” n=28) s 24 WAL 1
F-56 10-042C-2700 O-Ring for F-51 ERA £3EE 0| 1
F-57 15-063C-640L Climb Device Dial Ass y(Top Cover) | Climb Device tho]H(SI5F7) = | 1=
F-58 15-061A-640L Climb Device Eccentric Cam(Top Cover)| Climb Device HAI78 (SI15-7) 1
F-59 15-065C-640L Climb Device Dial Ass y(Arm) Climb Device o] % (Amm) Z| 1%
F-60 15-062A-640L Climb Device Eccentric Cam(Arm) | Climb Device 147 (Arm) 1
F-61 SC-0182-3710 Screw(11/64” n=40) & oF A oAl 4
F-62 15-070P-640L Pin for F-57, F-59 Climb Device the]et =] 2
F-63 15-071G-640L Spring for F-62 Climb Device o] 3| A3 2
F-64 15-060C-640L Climb Device Dial Support Ring Climb Device o] 2] %] 2
F-65 15-072A-640L Upper Feed Lever Level Adjusting Crank | =W $%$-% 24 I3 1
F-66 15-005S-3400 Screw(15/64” n=28) R pRes 2 AYA | 1
F-67 15-001A-3400 Upper Feed Level Adjusting Shaft 2 SgLE 24 = 1 @_
F-68 06-051W-7400 Washer for F-67 3 £98% 2AE oA 1
F-69 SN-0116-3400 Nut(1/4" n=40) $HEE 24 & YE 1
F-70 15-103A-3400 Block 2 £9eE xS BY 1
F-71 05-014C-1230 E-Ring for F-67 2 Ages z24% §-3 1
F-72 15-179A-640L Upper Feed Level Driving Link r2H pgeE g5 1
F-73 15-080A-640L, Hinge Shaft for F-72 2 £YeE B3 3xE 1
F-74 15-081S-640L Set Screw for F-72 w2 £gex g5 M} 1
F-75 SC-0317-2700 Screw(15/64” n=28) M AE ol AL 1
F-76 15-183A-640L Upper Feed Level Driving Rod 2 p9eE Zo 1
F-77 15-030S-640L Hinge Screw for F-76 L pgeE 2o chal 2
F-78 GP-013359-00 Upper Feed Level Holder e Fuk =g %ol 1
F-79 SC-0502-2302 Screw(9/64” n=40) NAE=7 nAH aAGAK) | 2
F-80 15-032C-3400 Upper Feed Lever Support Plate 7 | 2|2 1
F-81 15-088C-640L Upper Feed Lever Support Plate Ring | =F1F 2] 2] X]x]g] 2
F-82 SC-0179-3710 Screw(11/64" n=40) 17 AL 2
F-83 15-090A-640L Frame for Upper Feed Pressure Adjusting Screw | =54+ 912 2 UL E89) 1
F-84 SC-0174-1230 Screw(11/64” n=40) 7tapzke] vAt 2
F-85 SC-0318-3400 Screw(9/32" n=28) Bz 9 AU} 1
. F-86 SN-0107-1230 Nut(9/32" n=28) e 247] 944 thial YE 1
s F-87 15-094G-640L Upper Feed Pressure Adjusting Spring | =54 918 24 A~z g 1
BL: KM-640BL F-83 15-095C-640L, Upper Feed Pressure Adjusting Spring Bar | 2= ¢} 24 A~=ZYd) | 1
%;%gxs::i:; F-89 05-009C-3400 Fulcrum for F-87 e ol 24 AxE) uby 1
F-90 15-097P-640L, Fulcrum for F-88 w2ub ok 2 Amy owby | ]
F-91 15-098S-640L Hinge Screw for F-90 w2ub o 2 Az uH thiil 1
F-92 05-019M-3400 Needle Bar Safety Guide QA Flel= 1

From the library of: Superior Sewing Machine & Supply LLC



G

Presser Foot & Tension Release Mechanism
LR S A ST A

-2 1 Sl
- 8~ @/’ a-
o/ G-24 620 .,

G-1

_H GO

<
-

From the library of:

Superior Sewing Machine & Supply LLC




SunLhtar

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
G-1 05-101A-640L Presser Bar =21 1
G-2 05-102A-640L Presser Bar Bushing T2 74 1
G-3 05-026S-38L.B Pressure Adjusting Screw or=a AL 1
G4 05-027C-38LB Nut for Pressure Adjusting Screw o AR Ay E 1
G-5 05-025S-38L.B Sub Pressure Adjusting Screw Bz 4 A UYA} 1
G-6 05-004A-3400 Pressure Adjusting Spring oted 24 Ax=d 1
G-7 05-029G-38LB Sub Pressure Adjusting Spring Bx o= x4 Az 1
G-8 05-021A-3400 Sub Press Foot BE Tk 1
G-9 SC-A156-4118 Screw(9/64” n=40) Bz =9 At 1
G-10 GP-013371-00 Presser Bar Bracket = v 1
G-11 SC-0509-1230 Screw(15/64” n=28) Jol= 70 wAIAL 1
G-12 05-012A-640L Thread Guide Plate A7 e 1
G-13 SC-0128-7400 Screw(11/64” n=40) QlBslel FHuAt 1
G-14 43-001A-640L Presser Bar Lifter 2 227 1
G-15 SC-0164-2700 Screw(M5) B AHE 7kl AL 2
G-16 43-004A-640L Presser Bar Lifter Shaft 2y 287 &= 1
G-17 02-016R-1230 O-Ring for G-16 Feq £E7] & 0-§ 1
G-18 05-014C-1230 E-Ring for G-16 =2 227 = E-g 1
G-19 43-006G-640L Torsion Spring for G-14 2 &2)7] EA A2 1
G20 43-007 A-640L Presser Lifter Cam =29 277 A 1
G-21 SC-A129-4515 Screw(1/4” n=40) FEd 227 B A 1
G-22 43-009P-640L BL Presser Bar Lifting Link FEd &9 2= 1
G-23 43-131A-64L7 BL-7 Presser Bar Lifting Link FEY 29 Y= 1
G-24 43-010P-640L BL Tension Release Plate A 237 2Eg 1
G-25 SC-0175-1230 BL Screw(11/64” n=40) AF 7] 7hat At 1
G-26 40-122A-64L7 BL-7 Tension Release Plate Ass'y Al =37 2HEg(x) 1=
G-27 15-032P-640L BL Presser Bar Lifting Link Pin 29 28 g= 9 1
G-28 05-014C-1230 BL E-Ring for G-27 e &9 = 9 E-F 1
G-29 SC-0512-1230 Screw(11/64” n=40) °d F= FlE YA} 1
G-30 40-002C-2350 BL-7 E-Ring for G-24-1( ¢ 8) A B27) ohy #A E-g(¢8) | 1
G-31 40-003G-2350 BL-7 Spring for G-26 A 227 Az 1
G-32 40-030C-64L7 BL-7 Shaft for G-26 Al 537 & 1
G-33 40-007W-1600 BL-7 Washer for G-32 Al 237] & 944 1
G-34 01-023C-3710 BL-7 E-Ring for G-32( ¢ 5) A L=%7] BE-g(45) 1
G-35 43-013P-640L Presser Bar Lifting Link Connecting Stick | A %37] AE5] 59 &3 2 44%| 1
G-36 43-014S-640L Hinge Screw for Presser Bar Connecting Stick | 2o 9242 thiA} 2
G-37 43-015P-640L Knee Lifting Link T2 Y= 1
G-38 43-016S-640L Hinge Screw for G-37 T283 33 thix} 1
G-39 43-017G-640L Spring for G-37 n293 Y3 Az 1
G40 43-0183-640L Connecting Screw for G-39 "o g3 AxE AU} 1
G-41 43-019P-640L Holder for G-39 T52¥ B3 A2 Aol 1
G-42 43-020P-640L, Stopper Pin for G-20 reg ggy]) A A 9| 1
G-43 43-121C-640L Knee Lifting Bar Stick T3 B 1
G-44 40-033A-64L7 BL-7 Tension Release Cable Ass y Al =27) AolE(x) 1=
G-46 40-135C-64L7 BL-7 Tension Release Cable Holder(U) A E=37] Aol Frol (A 1
G-47 SC-0502-2302 BL-7 Screw A57 3AD TAYAHH) 1
G-48 40-003A-2700 BL-7 Connecting Bolt for G-44 Aoll 94 BE 1
G-49 40-004C-2700 BL-7 Nut A for G-44 AolE AZA vE A 1
G-50 40-005C-2700 BL-7 Nut B for G-44 Aold 94 Y= B 1
G-51 40-140C-64L7 BL-7 Tension Release Cable Holder(L) Al =37] Alo)E Fo|(d}) | 1
G-52 SC-0543-2302 BL-7 Screw 5 7} 31X mA A} 1
G-53 40-142A-64L7 BL-7 Bracket for G-51 A %37] Aol & Aol (sh) Hepal | 1
G-54 SC-0328-8670 BL-7 Screw for G-53 EY YA} 2
G-55 01-017W-1600 BL-7 Washer for G-53 A L27) Aol Ao)(3) mepl gy | 2

From the library of: Superior Sewing Machine & Supply LLC




£
2
c
O
L
O
o
=
c
e
=
2
[aa]
o
2
o
>
[
oz

Ch
)

KJ
or

From the library of: Superior Sewing Machine & Supply LLC



SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
H-1 12-001A-5607 BL-7 Reverse Button Case HE Ao|A 1
H-2 SC-0173-1230 BL-7 Screw(3/16” n=32) By 9d 28 a2 A} 2
H-3 12-131A-5607 BL-7 Reverse Button S/W Ass y G2 HE AYH)(&) 1=
H-4 12-0125-2700 BL-7 Screw A2 WE A9 T | 2
H-5 12-104P-5607 BL-7 Reverse Button Actuator Pin Az HE 2% 3 1
H-6 43-009C-1600 BL-7 E-Ring( ¢ 9) A ME 22 9 PEY(49) | 2
H-7 12-108A-64L7 BL-7 Reverse Feed Control Lever Az 2= (%) 1=
H-8 SC-A174-4122 BL-7 Screw(11/64" n=40) Az 2z A A} 1
H-9 12-012G-5607 BL-7 Spring for H-7 Az 2P Az 1
H-10 12-009R-5607 BL-7 Insulated Rubber 29X WA A wE 1
H-11 12-010A-5607 BL-7 Reverse Button Cable Bushing Az HE Aol A 1
H-12 12-013A-64L7 BL-7 Button Case Base W E Ao A BF wo)A 1
H-13 SC-0151-5050 BL-7 Screw(15/64” n=28) Z E g2 T 2
H-14 06-051W-7400 BL-7 Washer 2l Alo]A BA wlo| A oA | 2

NOTE:

BL: KM-640BL
BL-7: KM-640BL-7
[J=Common Part

From the library of: Superior Sewing Machine & Supply LLC




Lubrication
S A

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
I-1 44-001C-2500 BL-7 0il Gauge Window 3 1
-2 44-002R-2500 BL-7 O-Ring for I-1 4% 039 1
I-3-1 44-012C-1230 BL-7 Oil Return Tube 3t5 gleo]x (1)
1-3-2 44-046M-3500 BL-7 Oil Return Felter sty dE (1)
1-4 44-004G-640L BL-7 Oil Return Felter Holder sl A e #o] 1
1-5 44-005A-640L BL-7 Upper Shaft Oil Supply Pipe Ass'y | AA% F-& Jto|=Z (%) 1=
-6 44-006A-640L, BL-7 Lower Shaft Oil Supply Pipe 3% F§ Teolx= 1
-7 44-150A-640L, BL-7 Oil Pump Ass'y o9 PF=(x) 1=
1-7-1 44-012A-2350 BL-7 Oil Pump Body Y H= BA (1)
1-7-2 44-010C-1600 BL-7 Nipple for Oil Return Tube AH A YZ (1)
1-7-3 44-009C-1600 BL-7 Nipple for Lower Shaft Oil Supply | 3% Ff UZ (1)
I-7-4 44-026A-1230 BL-7 Impeller RLIE (1)
1-7-5 44-117A-1230 BL-7 Piston IAE (1)
1-7-6 44-118G-1230 BL-7 Piston Spring I AE Az (1) @_
1-7-7 44-120P-1230 Piston Spring Pin 2B A~z (1)
1-7-8 44-1198-1230 Piston Spring Pin Screw 2B Az I (1)
1-7-9 44-104C-2350 Oil Pump Cover 29 Pz AW (1)
1-7-10 44-024C-1230 Oil Pump Cap S F= A (1)
1-7-11 44-105C-235 Magnetic Holder A2 A} o) (1)
1-7-12 44-1205-1230 Screw(9/64” n=40) 2 gz AW YA} (4)
1-7-13 44-119A-1230 Collar for Impeller Shaft 29 F= 7l (1)
1-7-14 SC-0512-1230 Screw(11/64” n=40) °d H= FlE YA} (2)
-8 SC-0528-1230 Screw(9/64” n=40) 5 7l AR 3
1-9 44-011W-1600 Oil Pump Body Washer 29 F=Z Z2H 9A 3
1-10 44-010A-640L, Oil Pump Bracket 29 Pz vaA 1
1-11 SC-0548-7400 Screw(3/16” n=28) tholot T HupA} 3
NOTE:
1-12 44-016G-1230 Oil Pump Connecting Spring 29 Hx 974 Axg 1
BL: KM-640BL
BL-7: KM-640BL-7 1-13 44-115A-1230 Oil Pump Connecting Collar 249 F= xqlE slg 1
[J=Common Part
I-14 SC-0542-1230 Screw(11/64” n=40) A =F7] 3A AL 2
I-15 02-003A-2700 Nylon Clib ol 23 1

From the library of: Superior Sewing Machine & Supply LLC



J Accessory

AMAME A

Sun§eare®

KOREA SEVING MACHINE [ND. CO. LTD

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

Ref. No. Parts No. Note Name of Parts = H Q' ty Asﬁgl_ i
J-1 91-001C-1230 Accessory Bag Mg W 1
J-2 91-002C-1230 Driver(Large) =g}o] ¥ (k) 1
J-3 91-003C-1230 Driver(Middle, Small) =gtol ¥ (H1, /]N) 1
J-4 006-00T-002 Needle(DP X 17 #22) vl= 5
J-5 07-225A-64L7 Bobbin(Steel) Rl 4
J-7 91-008M-640L Head Cover | Al AW 1
J-8 91-008C-1230 Oil Tank 2dE 1
J-9 01-043C-1230 Head Hinge W] =3 %] 2
J-10 01-042R-1230 Head Hinge Rubber W =31 x] 2
J-11 01-241R-1230 Head Support Rubber “A” W =2 2] TRA 2
J-12 01-213R-1230 Head Support Rubber “B” W] =X A TEB 2
J-13 44-009M-3400 Upper Thread Oil Felt QA F& AE 1
J-14 91-012C-1230 Head Rest TH R B 1
J-15 60-001A-640L Belt Cover "A" Ass'y wlE Aw A(ZR) 1=
J-16 60-002A-2500 Belt Cover “B” WE Ay B 1
J-17 91-002S-3400 Set Screw for J-16 wle Al B A AL 2
J-18 60-004A-640L Belt Cover “C” HWE AX C 1
J-19 60-006S-640L Belt Cover “A”, “C" Connecting Screw | ®l & AW A, C IAA} 2
J-20 60-0055-640L Belt Cover Support Screw WE A 2 A FAF 1
J-21 SC-0176-1230 Screw (11/64” n=40) 3= 7het ZAIAL 1
J-22 SC-0183-2700 Screw (15/64” n=28) W o] A TAUAL B 2
J-23 91-001C-2700 L-Wrench(2mm) L-¥ %] (2mm) 1
J-24 91-004C-2700 L-Wrench(2.5mm) L-# %] (2.5mm) 1
J-25 44-016A-64L7 Oil Pan 2 o 1
J-26 44-003M-640L Oil Pan Gasket 2l 7pAA 2
J-27 SC-0347-1230 Screw (M8 X 1.25) w8 79 =l VAL 2
J-28 44-005R-1230 O-Ring for J-27 W& A 0-8) 2
J-29 43-022A-640L Control Body A A 1
J-30 SC-0544-1230 Screw(3/16” n=28) AAA 5 2 PHE) | 2
J-31 SN-0119-1230 Nut(3/16" n=28) Aol % 2L HYE 2
J-32 SC-0106-7400 Screw (15/64" n=28) 23 HA(S) 1
J-33 43-008G-1600 Control Body Spring Ao]A] A== 1
J-34 43-001A-64L7 Knee Lifting Pad Ass'y T2 (x) 1=
J-34-1 43-101A-64L7 Control Body Shaft AyA = 2
J-34-2 43-103A-64L7 Collar 7}t 1
J-34-3 SC-0110-1230 Screw vl 2A AL 2
J-34-5 43-009C-1600 E-Ring for J-34 AolA = E-F 2
J-34-6 43-104A-64L7 Connection Crank 7AW F= = 1
J-34-7 43-102A-64L7 Connection Bar FT283 AAn} 1
J-36 43-105S-64L.7 Knee Support Shaft Connecting Joint| 282 & 7 %9 E 1
J-37 43-106S-64L7 Screw (M6 X 1.0) AR FQE TAAL 4
J-38 43-001A-1600 Knee Support Rubber Ass' y nezwx (%) 1=
J-39 44-010C-1230 Magnetic 24 1
J-40 41-001A-1230 Bobbin Winder Ass'y AR (=) 1=
J-41 91-007A-2302 Thread Stand Ass'y Al ZLo)(2) 1=
NOTE: J-42 GP-013247-00 Knee Lifting Stick Support Cap nzeogyr ukx N 1
J-43 91-011C-1230 BL-7 Oil Tank =} 1
BL: KM-640BL
BL-7- KM-640BL-7 J-44 10-101A-64L7 BL-7 Fixed Mes TAE A 1
[1=Common Part J-45 91-105C-2700 Spanner TAUA AE 2A4L Ay 1
J-46 91-002C-2700 L-Wrench(5mm) L-3 =] (5mm) 1
J-47 91-0031-2700 L-Wrench(3mm) L-# 2] (3mm) 1
J-48 01-012A-3400 Needle Plate 2 3} 1

From the library of: Superior Sewing Machine & Supply LLC




	A-Machine Body & Thread Tension Adjusting Mechanism
	B-Upper Shaft & Needle Bar Mechanism
	C-Upright Shaft & Lower Shaft Mechanism
	D-Lower Feed Mechanism
	E-Thread Trimmer Mechanism
	F-Upper Feed Mechanism
	G-Presser Foot & Tension Release Mechanism
	H-Reverse Button Mechanism
	I-Lubrication
	J-Accessory



